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	Clinical Condition 
	

	Indication 
	Smoking cessation and smoking reduction.

	Inclusion criteria 
	Inpatient ELFT service users who smoke tobacco products and require support for nicotine withdrawal.

	Exclusion criteria 


	Applies to service users who:

· Have withheld consent.
· Have had a previous reaction to NRT or any ingredients in the product1.
· Have had a myocardial infarction1 or cerebrovascular accident1 in the last four weeks.
· Have had a life-threatening cardiac arrhythmias1.
· Have had a severe or worsening angina pectoris1.
· Service Users prescribed aminophylline or theophylline.


	Special Considerations
	· Service users prescribed methadone (due to the possible increase in methadone levels5) or buprenorphine must be provided with NRT preparations via the Substance Misuse Service.

· Also consider other medicines which interact with cigarette smoke (see Appendix 4 and Trust ‘NRT Guidelines) and liaise with medical team/non-medical prescriber regarding co-morbid conditions and/or adjustments to dosing of the medicines that interact with tobacco smoking.  

· Pregnant or breastfeeding women1. NRT is licensed for quit attempts. This protocol will also apply to patients attempting to reduce smoking.

· Stable cardiovascular disease1.

· Uncontrolled hypertension.

· Phaeochromocytoma and uncontrolled hyperthyroidism2,3.
· Kidney or liver problems1.
· Diabetes (Additional glucose monitoring is required. Advise the service user to be alert to signs of hypoglycaemia)1,3.
· For service users prescribed medicines listed under ‘special considerations’, the healthcare practitioner must liaise with the prescriber to ensure the appropriate guidelines are followed.
Cautions for patches only:

· Occasional smokers should not require continual nicotine delivery, so should be offered a short acting preparation, such as an oral product.
· Monitoring of sleep patterns for clients with sleeping problems if using the 24 hour patch.
· Service users who have a chronic generalised skin disease such as psoriasis, chronic dermatitis and urticaria should not use a patch4.

· Have had a previous reaction to a transdermal patch – if the service user prefers to continue to use a patch, an alternative brand must be sought, and the service user must be monitored closely.
· If pregnant then advise to use a 16 hour patch or removal of a 24 hour patch before going to bed1.


	Additional information 


	· The goal of this protocol is to ensure that all service users who are classified as a current smoker are offered the use of NRT within 30 minutes of admission on to an inpatient ward.
· A Lifestyle health assessment which includes the smoking assessment must be completed for every patient on Rio that has an inpatient stay of at least one night (a CQUIN 19/20).

· Combination NRT must be considered for regular smokers who show high dependence or who found single forms inadequate in the past6. Nicotine overdose associated with NRT use in smokers is uncommon6,7.  Treatment doses must be reviewed if the service user experienced side effects from NRT, and must be stopped if the service user experiences excessive side effects.  The service user must be referred to the medical team.

	Action to be taken if service user is excluded from treatment
	· Record reason for exclusion.

· Seek advice from service users’ medical team.

· Document the action taken.

· Advise on alternative options.



	Action to be taken if the service user refuses treatment
	· If appropriate, discuss with or refer to the service user's medical team.

· Document that the service user refused treatment and action taken.
· Continue to offer support during the course of their treatment, advising the service user that the option to be given nicotine replacement therapy is available at a later date if initially refused.
· Follow the trust's Inpatient Tobacco Dependence Treatment Pathway26.  If the service user would like support on discharge from the service, please select the 'referred to smoking cessation service' box as ‘offered and accepted’ in their lifestyle assessment form on Rio/Emis etc.  The service user will then automatically be referred to their local stop smoking service on discharge via the National Referral System (based on their postcode).  The service user is still able to receive psychological support from the ward’s physical health champion.


	Drug details 
	                   

	Name, form & strength of medicine 
	There are various formulations of NRT available, and the following formulations are used in the Trust. Refer to the individual product summary of product characteristics for further information.
Trust formulary:

Nicotine replacement therapy (NRT):-
Patch 24 hour   -

7mg, 14mg, 21mg.
Patch 16 hour   -

5mg, 15mg, 25mg.
Lozenges          -

1mg, 1.5mg, 2mg, 4mg. 
Nasal Spray      -

0.5mg.

Oral spray         -
Inhalator            -

1mg/metered dose.
15mg.

Nicotine transdermal patches are a prolonged-release formulation and are applied for 16 hours (with the patch removed overnight) or for 24 hours. 

Immediate-release nicotine preparations (lozenges, inhalator, nasal spray, and oral spray) are used whenever the urge to smoke occurs or to prevent cravings.
The trust does not allow service users to use nicotine chewing gum for health and safety reasons.  
Microtabs have been removed from the formulary as there is very low user demand.  These are not widely available products.  Nicotine strips have not been added to the formulary.


	POM/P/GSL/▲
	General sale list medicine. 


	Dosage and Frequency
	Combination therapy 
Combination therapy is more effective than monotherapy6,7,8,9,10 . Combination therapy should be offered to more heavily dependent smokers (>10 cigarettes per day), or people who have found NRT monotherapy insufficient in the past. Combination therapy is usually given as a long acting preparation and a short acting preparation to ‘top up’.  Combination is supported by NICE11.

The patch must be issued as described below. The short acting preparation should be used on an as needed basis (up to the maximum dose described in this protocol) when acute withdrawal symptoms and urges to use tobacco occur7.

Nicotine transdermal patches: 

Smoking Cessation

For the 24-hour patch:

· Apply 1 patch once daily in the morning, remove and apply fresh patch after 24 hours. 

· A 24 hour patch should be used when the service user smokes first thing in the morning and last thing at night12.

· See appendix 1 for dosing schedule.

For the 16-hour patch: 

· Apply 1 patch once daily, remove 16 hours later or before bed, apply fresh patch next morning1.

· See appendix 1 for dosing schedule.

Smoking Reduction

· Smokers are recommended to use the patch to prolong smoke-free intervals and with the intention to reduce smoking as much as possible1.  
· See appendix 1 for dosing schedule.  A quit attempt must be made as soon as the smoker feels ready1.
Nicotine lozenge:

Smoking cessation

· One lozenge when the urge to smoke occurs13. Smokers willing or able to stop smoking immediately should initially replace all their cigarettes with the lozenge and as soon as they are able, reduce the number of lozenges used until they have stopped completely.

· See appendix 2 for dosing schedule. 

Smoking reduction

· Smokers aiming to reduce cigarettes should take the lozenge, as needed, between smoking episodes to prolong smoke-free intervals and with the intention to reduce smoking as much as possible. As soon as they are ready smokers should aim to quit smoking completely13.
· See appendix 2 for dosing schedule.

Nicotine nasal spray 

Smoking cessation

· See appendix 3 for dosing schedule.
· The nasal spray is not licensed for smoking reduction14, so exclude from supplying on admission.
Nicotine oral spray:
Smoking cessation

· See appendix 3 for dosing schedule.
Smoking reduction:
· Smokers aiming to reduce cigarettes should use the mouth spray, as needed, between smoking episodes to prolong smoke-free intervals and with the intention to reduce smoking as much as possible. As soon as they are ready, smokers should aim to quit smoking completely15.  This product is restricted at JHC/WH for service users to service users who wish to quit smoking.
· See appendix 3 for dosing schedule.
Nicotine inhalator
Smoking cessation

· See appendix 3.
Smoking reduction

· See appendix 3.


	Route/Method 
	Nicotine transdermal patches: 
· Apply to clean, dry, non-hairy skin site. Apply patch to a dry non-hairy area of the skin on the trunk or upper arm and hold in place for 10-20 seconds. Allow several days before placing a patch on a previously used area1,12.

Nicotine lozenge: 
· Each lozenge should be slowly dissolved in the mouth and periodically moved from one side of the mouth to the other. Lozenges last for 10–30 minutes, depending on their size13.

Nicotine nasal spray: 
· Sprayed into nostril(s)14.

Nicotine oral spray: 
· The oral spray must be released into the mouth, holding the spray as close to the mouth as possible and avoiding the lips. The patient should not inhale while spraying and should avoid swallowing for a few seconds after use15.
Nicotine inhalator: 
· Insert the cartridge into the device and draw in air through the mouthpiece; each session can last for approximately 5 minutes. The amount of nicotine from 1 puff of the cartridge is less than that from a cigarette; therefore it is necessary to inhale more often than when smoking a cigarette. A single 15 mg cartridge lasts for approximately 40 minutes of intense use16. 


	Duration of treatment


	See appendices 1, 2 and 3 for guidance on the recommended duration of each preparation.  Consider the disproportionately high levels of nicotine dependence and high levels of comorbid disorders in the SMI service user population.  


	Quantity to supply
	Supply until prescription is written by a Ward Doctor. 


	Adverse reaction / side effects 

	For a comprehensive list refer to the manufacturer’s Summary of Product Characteristics. 
General side effects of NRT:

These are usually transient but may include the following, some of which are a consequence of stopping smoking: nausea, dizziness, headache and cold and influenza-like symptoms, palpitations, dyspepsia and other gastro-intestinal disturbances, hiccups, insomnia, vivid dreams, muscle pain; other side-effects reported include chest pain, reversible atrial fibrillation, blood pressure changes, anxiety and irritability, somnolence and impaired concentration, abnormal hunger, dysmenorrhoea, rash.

Specific side effects:
Nicotine transdermal patch:

· Insomnia (remove patch at night if affected).

· Skin reactions:

· Very common >1/10: itching.

· Common ≥ 1/100 < 1/10: erythema.

· Uncommon ≥ 1/1,000< 1/100: urticarial.

· Discontinue use if severe or persistent. Another form of NRT can 
· be used.

Nicotine nasal spray:

· Nose and throat irritation.

· Very common >1/10: epistaxis, running nose, sneezing, watering eyes.

· Common ≥ 1/100 < 1/10: Coughing, nausea, vomiting.

Nicotine lozenge:

· Very common >1/10: Sore mouth or throat, nausea, gastrointestinal discomfort, hiccups.

· Common ≥ 1/100 < 1/10: Vomiting, coughing.

· Uncommon ≥ 1/1,000< 1/100: Erythema, urticarial.

· Rare ≥ 1/10,000 < 1/1,000: Allergic reactions including angioedema.

Nicotine oral spray:

· Very common >1/10: Headache, Cough, Hiccups, Throat irritation, Nausea.
· Common ≥ 1/100 < 1/10: Hypersensitivity, Burning sensation, Dizziness, Dysgeusia, Paraesthesia, fatigue, Abdominal pain, Diarrhoea, Dry mouth, Dyspepsia, Flatulence, Salivary hypersecretion, Stomatitis, Toothache, Vomiting. 
Nicotine inhalation cartridge:
· Rhinitis.
· Very common >1/10: coughing, irritation in throat and mouth. 

· Common ≥ 1/100 < 1/10: nausea, vomiting, nasal congestion.
If anaphylaxis occurs advise service user to call 999.

Report all suspected serious reactions to the MHRA, using the BNF or go to www.yellowcard.gov.uk. Any untoward reactions must be reported to the medical team. Pharmacy advice must be sought if necessary. The reaction must always be recorded in the service user’s medical record, including the nature of reaction and date. Report all suspected serious reactions to the Medicines Healthcare Regulatory Authority. 



	Advice to service user / carer 
	· Advise the service user about withdrawal symptoms.

· Advise about adverse reactions and follow-up.  Service users experiencing unexpected, unusual or worrying side effects must be advised to contact their ward medical team for further advice. 

· Service users must be advised of minor side effects, offered symptomatic advice, and encouraged to persevere with treatment/cessation. 

· Stopping smoking may result in slower metabolism, and a consequent rise in blood levels of the medicines listed in Appendix 4.
· Manufacturer’s Patient Information Leaflet must be offered to service users and discussed.

Nicotine transdermal patches:

· Patches must not be placed on broken or inflamed skin4. 

· Minor skin reactions are seen at the patch application site in a proportion of patients when commencing treatment. If skin reactions become more severe or more generalized, patients must be advised to discontinue use of patches and seek advice4.

· Exercise may increase absorption of nicotine and therefore side effects4.

· Once the patch is spent it must be folded in half and disposed of carefully as will contain residual nicotine4.

· Service users should not try to alter the dose of the patch by cutting it up4.

Nicotine nasal spray:

· Service users must be warned that for the first few days of the course, nasal irritation may occur.

· Advise to store the nasal spray away from light.

· The nasal spray must not be used whilst driving or operating machinery.

Nicotine mouth spray

· Care should be taken not to spray the eyes whilst administering the spray.
Nicotine lozenge:

· One lozenge should be placed in the mouth and allowed to dissolve. Periodically, the lozenge should be moved from one side of the mouth to the other, and repeated, until the lozenge is completely dissolved (approximately 10 minutes). The lozenge should not be chewed or swallowed whole17.

· Patients must be advised not eat or drink while a lozenge is in the mouth.

Nicotine inhalator

· Used cartridges will contain residual nicotine and must be disposed of via the waste bin.


	Follow up 
	· Service users who receive NRT under this protocol or wish to reduce / stop smoking should also be offered psychological support as part of the Tobacco Dependence Treatment Pathway.   Please remember that quitting smoking is a choice and not an obligation.  This support can be provided by the ward’s Physical Health Champion who has completed level-2 smoking cessation advisor training.  This support will encourage the service user to maximise the benefits that they can gain from NRT. 

· NICE recommends using measurements of exhaled carbon monoxide during each contact to motivate and provide feedback on progress, if the service user agrees11.

· Advise the service user about follow up, including a review with the ward doctor. The medical team should be advised about the supply of nicotine replacement therapy. 

	Handling and storage
	· All NRT products will be stored in a locked medicine cupboard below 25.C. 


	Special considerations / additional information
	· NRT products do not pose a significant health risk. This is the case whether it is used as a substitute for, or in combination with, cigarettes8.

· Stopping smoking may result in slower metabolism and a consequent rise in blood levels of medication with a narrow therapeutic window. The patient’s medical team must be notified accordingly

· Care is needed in patients with diabetes mellitus—blood-glucose concentration must be monitored closely when initiating NRT treatment3.

· NRT in pregnancy must be used only if smoking cessation without nicotine replacement fails. Intermittent therapy is preferable to patches.
· Patches are useful, if the patient is experiencing pregnancy-related nausea and vomiting. If patches are used, they must be removed before bed1.  Nasal spray is not advised within the protocol when pregnant.
· NRT can be used by women who are breast-feeding, but patches must be avoided. NRT products taken intermittently are preferred as their use can be adjusted to allow maximum time between administration and feeding of the baby, to minimise the amount of nicotine in the milk. Oral forms of NRT are recommended3.
· Patients with chronic generalised dermatological disorders such as psoriasis, chronic dermatitis or urticaria must use patches with caution1,12.

· Nasal spray can cause worsening of bronchial asthma14.
· Oral preparations must be used with caution in patients with oesophagitis, gastritis, or peptic ulcers.

· When supplying NRT, it is important to consider appropriateness and potential for misuse. 

· The choice of nicotine replacement preparation depends largely on patient preference, and must take into account what preparations, if any, have been tried before. 

· There is not much evidence about which NRT preparation is best, however the following evidence exists which may aid decision:

· Combining preparations (such as patch and nasal spray, or patch and mouth spray) is more effective than using single agents alone, especially for those who show a high level of dependence on nicotine or have found single forms of NRT inadequate in the past.

· Transdermal patches are easiest to use. High-dose nicotine patches appear more effective than standard-dose patches in facilitating long-term smoking cessation particularly those smoking more than 10 cigarettes a day.

· The nasal or oral spray may be more effective for heavy smokers. As these are more rapidly absorbed, patients still get a nicotine “hit” and this may be preferred by more addicted smokers.

· Smokers with higher dependency benefit more from higher-dose nicotine products6.

· The following are patient information leaflets for patients prescribed clozapine or olanzapine:-

· http://www.choiceandmedication.org/candi/pdf/handyfactsheetsmokingandclozapine.pdf
· http://www.choiceandmedication.org/candi/pdf/handyfactsheetsmokingandolanzapine.pdf

	Records / audit trail
	In the patient's electronic records and on the medication chart, record the following information about the clinical assessment and supply of the medicine(s):
· Consent given. 

· Name of the nicotine replacement therapy, strength, form, dose supplied and the quantity supplied. If combination therapy is provided. 

· That medication has been supplied under this protocol. 

· Date and time of supply. 
· Name of staff member who supplied the medication, and also, when relevant, name of staff who removed/discontinued the treatment. 

· Details of any adverse drug reaction and actions taken including documentation in the patient’s medical record, and reporting significant reactions to the doctor. See www.yellowcard.gov.uk or BNF.

· Any advice given.
In addition, to the Rio recording the following must be made on the patient's drug chart:
· The name of the nicotine replacement therapy, formulation, the strength, quantity supplied and the healthcare practitioner’s signature. 

· For patches please record in the 'as required' selection.  For oral products please record under the 'PRN' section.
· Service Users can be supplied with two weeks of NRT on discharge, this should be noted under ‘To Take Away’ though it will also be processed if recorded under ‘as regular’.

Labeling of packs issued under protocol
As the NRT is supplied either via ‘as required’ or ‘PRN’ the packs are not labelled.  However if there is the need to label a pack please label with the following information:

· Patient’s name.

· Date of supply.

· Trust address.

· The words ‘Keep out of the reach of children’.

The label must not obscure manufacturer’s instructions for dosage/administration.
In addition:

· Local stock control records must be maintained by the inpatient ward staff members (please refer to appendix 6).  Ordering via the Ward Technician.  Stock supplied must be audited.
· On discharge, the GP must be informed of the treatment delivered and outcomes of treatment, if patient consents.

· Refer to the Trust medicines management policy for advice on medicinal waste disposal.
· Medication errors - complete Trust incident report via Datix and inform the medical team.


	Staff Characteristics 

	Professional qualifications 
	This protocol authorizes all registered nurses (post-presceptorship) to provide NRT when their Ward Manager has confirmed that they are competent to do so (please refer to appendix 5).  Supply is made by the Nurse until the prescription is written by a Ward Doctor. 



	Continuing education and training
	· The healthcare practitioner must be aware of any change to the summary of product characteristics for the medicine.
· It is the responsibility of the individual, to keep up-to-date with continued professional development, for example in line with Nursing and Midwifery Council (NMC). 

· Attend Trust approved study day(s). 

· It is recommended that staff members complete the following training:

1. Level 1 stop smoking training available on OLM.

2. www.ncsct.co.uk  smoking cessation practitioner training.

3. And when possible complete the level-2 stop smoking advisor training which is face-to-face.


Authorisation for healthcare practitioners acting under the Protocol for the Supply of Nicotine Replacement Therapy to East London NHS Foundation Trust service users (Inpatients)
This authorisation is valid for the duration of validity of the protocol and must be renewed when the protocol is reviewed.
Please tick the following when completed:

1. I have read this protocol            




[   ]

2. I have read the NRT guidelines 




[   ]

3. I have discussed these documents with the Ward Manager

[   ]

4. I agree to act in accordance with the criteria described

[   ]
5. I have completed the recommended training (Level 1)

[   ]

6. I understand the informed consent process



[   ]
Name:




Signature:

Date:

I,………………………………(name of person listed as eligible to authorise staff to work under the protocol), authorise……………………………..(name of healthcare practitioner) to work under this protocol.

Signature……………………………………
Date…………………………………………
Notes:-

This protocol must be agreed to and signed by all health care practitioners involved in its use. 

Each Ward Manager is designated with the responsibility to ensure that only competent, qualified and trained healthcare practitioners (post-presceptorship) operate within protocols. 

The Ward Manager must hold the original signed copy of the authorisation record.  The protocol must be easily accessible in the clinical setting. A copy must be available on the Trust Intranet. 
Protocols do not remove inherent professional obligations or accountability.

It is the responsibility of each healthcare practitioner to practice only within the bounds of their own competence and in accordance with their own Code of Professional Conduct. 

Authorised staff must be provided with an individual copy of the clinical content of the protocol and a photocopy of the document showing their authorisation. Copies of this signed authorisation must be kept by the healthcare practitioner, in the person’s personal file, by the person authorising staff to work under the protocol.

The protocol is a legal document and may be required to be viewed as evidence. Obsolete signed copies of protocols must be archived, according to the Practice Policy. Protocols relating to medication given to adults for eight years after expiry. 

Appendices: 
Dosing schedules for nicotine replacement therapies
	Appendix 1: Patches

	Patches
	Nicotinell patches (24 hour patch)12
	Niquitin patches (24 hour patch)18
	Nicorette patches (16 hour patch)1,4

	Smoking cessation schedule
	>20 cigarettes/day -

21mg patch daily
	>/=10 cigarettes/day -

21mg patch daily
	>10 cigarettes/day -

25mg patch daily

	
	< 20cigarettes/day

14mg patch daily
	<10 cigarettes/day -

14mg patch daily
	<10 cigarettes/day -

15mg patch daily

	Duration of treatment
	3 - 4 weeks per strength
	21mg/day - 6 weeks

14mg/day – 2 weeks

7mg/day – 2 weeks

If starting at 14mg:-

14mg/day – 6 weeks

17mg/day – 2 weeks
	25mg/day – 8 weeks

15mg/day – 2 weeks

10mg/day – 2 weeks

If starting at 15mg:-

15mg/day – 8 weeks

10mg/day – 4 weeks

	Total duration period
	3 months, but further treatments can be recommended if necessary.
	10 weeks (8 weeks if a light smoker).
	As above

	Maximum duration of treatment
	Six months
	Six months
	Six months

	Smoking reduction schedule
	As above.
	A patch can be used while the person continues to smoke. The person should reduce the number of cigarettes smoked as far as possible and make a quit attempt as soon as he/she feels ready.
	Schedules as above. If the person reduces cigarettes to less than 10 cigarettes a day, the strength of the patch should be reduced to 15mg. A quit attempt should be made as soon as the person feels ready.

	Excessive side effects
	Reduce the strength of the patch for the remainder of the initial period and then use the low strength for 2-4 weeks.
	Reduce the strength of the patch to 14mg for the remainder of the initial period and then use 7mg for 2 weeks.
	Reduce the strength of the patch for the remainder of the initial period and then use the 10mg for 4 weeks.

	Licence
	Nicotinell patch is licensed for smoking cessation and smoking reduction.
	Niquitin patch is licensed for smoking cessation and smoking reduction.
	Nicorette patch is licensed for smoking cessation and smoking reduction.


	Appendix 2: Lozenges

	Lozenges
	Nicotinell Lozenge21
	Niquitin Lozenge17
	Nicorette Lozenge13

	Smoking cessation schedule
	>30 cigarettes a day, 2mg nicotine lozenge is indicated. 

</=20 cigarettes per day.

20 – 30 cigarettes /day, 1mg or 2mg are acceptable.

<20 cigarettes per day, 1mg is indicated.


	>20 cigarettes per day - 4mg are acceptable.

</=20 cigarettes per day, 1.5mg is indicated.

Sufficient lozenges should be used each day to a maximum of 15 per day.


	>20 cigarettes a day, 4mg lozenge is indicated. 

</=20 cigarettes per day 2mg nicotine gum. 

The lozenge should be used whenever the urge to smoke is felt or to prevent cravings in situations where these are likely to occur.

	Duration of treatment
	After three months, the user should gradually cut down the number of pieces sucked each day until they have stopped using the product.
	After six weeks, the user should gradually cut down the number of pieces sucked each day until they have stopped using the product.
	As below.

	Maximum duration of treatment
	Six months
	Six months
	Six months

	Smoking reduction schedule
	As above.
	The lozenge should be used as needed, between smoking episodes with the intention to reduce smoking as much as possible.  
	The lozenge should be used as needed, between smoking episodes with the intention to reduce smoking as much as possible.  

	Maximum daily dose
	1mg – 30 pieces per day

2mg – 15 pieces per day.

1mg lozenge may be helpful when stopping treatment or reducing the number of gums used each day).
	15 pieces per day. 
	15 pieces per day.

(2mg lozenge may be helpful when stopping treatment or reducing the number of gums used each day).

	Licence
	Nicotinell lozenge is licensed for smoking cessation and smoking reduction.
	Niquitin lozenge is licensed for smoking cessation, smoking reduction and gradual cessation of smoking.
	Nicorette lozenge is licensed for smoking cessation and smoking reduction.


	Appendix 3: Miscellaneous NRT 

	Miscellaneous
	Inhalator16
	Mouth spray15
	Nasal spray14

	Smoking cessation schedule
	Smokers willing/able to stop smoking immediately should replace all their cigarettes with the Inhalator and as soon as they are able, reduce the number of cartridges used until they have stopped. 
	Patients can use 1-2 sprays in the mouth when the urge to smoke occurs or to prevent cravings. Individuals must not exceed 2 sprays per episode (4 sprays per hour), 
	One spray to both nostrils when the urge to smoke occurs (up to two sprays to each nostril every hour). When withdrawing from therapy, the dose can be gradually reduced to 1 spray in 1 nostril

	Duration of treatment
	Use 1 – 6 cartridges daily for 4-8 weeks. 

Then reduce to 1-3 cartridges over the next 2 weeks. 

Then reduce to zero over 2 weeks.


	2 sprays up to twice an hour for 16 hours a day as required – for 8 weeks

Half usage – for two weeks

Reduce usage to zero – for two weeks.
	1 spray into each nostril up to twice an hour for 16 hours a day as required – for 8 weeks.

Half usage – for two weeks.

Reduce usage to zero – for two weeks. Spraying into a single nostril during this period may be helpful in achieving this.

	Smoking reduction schedule
	Smokers aiming to reduce cigarettes should use the Inhalator, as needed, between smoking episodes with the intention to reduce smoking as much as possible7. Each cartridge can be used for approximately eight 5-minute sessions, with each cartridge lasting approximately forty minutes of intense use. 
	Smokers aiming to reduce cigarettes should use the mouth spray, as needed, between smoking episodes to prolong smoke-free intervals and with the intention to reduce smoking as much as possible. As soon as they are ready, smokers should aim to quit.
	Not licensed.

	Maximum daily dose
	6 cartridges in 24 hours
	64 sprays in 24 hours
	64 sprays in 24 hours

	Licence
	The inhalator is licensed for smoking cessation and smoking reduction.
	The mouthspray is licensed for smoking cessation and smoking reduction.
	Smoking cessation


Appendix 4:
Smoking and interactions with medicines

	Medicine
	Effect of smoking on medicine5,

	Benzodiazepines
	Plasma levels reduced by 0-50%.

	Chlorpromazine
	Plasma levels are reduced to a variable extent.

	Clozapine
	Reduces plasma levels by up to 50 -72%. Plasma level reduction may be greater in those receiving valproate.

	Duloxetine
	Plasma levels reduced by 50%.

	Fluphenazine
	Plasma levels reduced by 50%.

	Fluvoxamine
	Plasma levels reduced by around a third.

	Haloperidol
	Plasma levels reduced by 20-23%.

	Methadone
	Plasma levels may be decreased.

	Olanzapine
	Plasma levels reduced by 50%.

	Tricyclic antidepressants
	Plasma levels reduced by 25-50%.

	Aminophylline or theophylline
	Increased plasma levels.

	Propranolol
	Increase plasma levels.

	Beta-blockers
	May need a lower dose.

	Flecainide
	Increased plasma levels.

	Insulin
	May need less insulin.

	Cimetidine
	Nicotine increases cimetidine levels.

	Warfarin
	The INR may be reduced and should be closely monitored.


Medical staff should refer to the Trust guidelines for Prescribing in Smoking Cessation for advice on dose adjustment, particularly for medicines were dose adjustments could be up to 50%.
Appendix 5:

Competence for Nicotine Replacement Therapy supply should include these elements:
· Taking a smoking history to determine the patient’s level of tobacco dependence.
· Understanding signs and symptoms of tobacco withdrawal symptoms.
· Understanding how to treat tobacco dependence.
· Understanding the pharmacokinetics and dynamics of reducing or stopping tobacco use, as well as re starting smoking on psychotropic and physical health medicines.
· Knowledge and understanding of the NRT products covered by the protocol. Indications for use, dose, and frequency.
· Knowledge and understanding of cautions and contraindications of supplying /administering NRT, taking into account existing health conditions.
· Knowledge and understanding of correct use of NRT products under the protocol.
· Knowledge and understanding of the management of side effects of NRT.
· How to recognize and report an adverse drug reaction.
· Awareness of resources available to maintain an up to date knowledge of NRT.

· Facilitating choice of NRT available under protocol, taking into account patient preference and pharmacology of different NRT products.

· Demonstrates the ability to verbally exchange information about NRT.
· An awareness of the importance and value of involving patients in decisions about NRT.
· Knowledge and understanding of the inclusion and exclusion criteria for the supply and administration of NRT.
· An awareness of record keeping when supplying/administering medicines under protocol.
· Understands personal responsibility for working within the protocol and has read and understood the protocol for Nicotine Replacement Therapy.
· Understands the legal framework for working within a protocol and how this applies to practice.
· Understands the issue of consent in relation to supplying or administering medicines within a protocol.
· Is able to demonstrate limitations within their knowledge and skills within the use of the protocol and knows how to manage this by either seeking guidance or not supplying or administering medication from the protocol.
Appendix 6: Record sheet for Nicotine replacement therapy (NRT) products (example)
	Service User Name:                                                NHS Number: 


	Date of issue
	NRT product, strength and formulation
	Quantity issued
	Staff Member name
	Staff member signature
	Additional instructions

	
	
	
	
	
	

	
	
	
	
	
	

	
	
	
	
	
	

	
	
	
	
	
	


Appendix 7: Flowchart for the administration of Nicotine Replacement Therapy (NRT) within 30 minutes of admission to an inpatient ward
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Date of issue:

Dear Nurse





Date: ...........................................

    
     

Service User Name:…………………………………
NHS Number:.......................................... 

The above named service user would like to use nicotine replacement therapy to help them to manage their nicotine withdrawal symptoms.  

Physical Health Champion: ………………………………… 
Ward: ..................................

Exclusion / Cautions Criteria:

	a) Has the client experienced a serious cardiovascular event (e.g. unstable angina, acute myocardial infarction, stroke, transient ischaemic attack, arrhythmia, uncontrolled hypertension) in the previous 4 weeks or who has been hospitalised for a cardiovascular complaint in the previous 4 weeks?
	(  yes  

(  no

	b) Does the client have severe cardiovascular disease (including severe arrhythmia or immediate post-myocardial infarction period)?
	(  yes  

(  no

	c) Does the client have a history of recent cerebrovascular disease (including transient ischaemic attacks)?
	(  yes  

(  no

	d) Has the client had a previous serious known hypersensitivity reaction to NRT or any of the other components contained in the products?
	(  yes

(  no

	e) Does the client have any of the following conditions; please indicate.

Hyperthyroidism (  Severe renal or hepatic impairment (  Peptic ulcer disease (   Phaeochromocytoma (
	(  yes  

(  no

	If any of the answers to questions a) to e) above is yes then the patient should not be provided with NRT and an alternative option should be investigated.  



	f) Is the client an occasional smoker and has chronic generalised skin disease such as psoriasis, chronic dermatitis and urticaria?  If yes do not supply patches.
	(  yes   

(  no

	g) Does the client have chronic nasal disorders such as polyposis, vasomotor rhinitis and perennial rhinitis? If yes do not supply nasal spray.
	(  yes   

(  no

	h) Is the client pregnant or Lactating? If yes, the 16 hour patch is advised.

	(  yes   

(  no

	In the cases of f) to h) above then please consider a different form of NRT.


	NICOTINE REPLACEMENT THERAPY PRODUCT
	AMOUNT RECCOMENDED AND DOSAGE

	16HR NICOTINE TRANSDERMAL & NICORETTE INIVISI PATCH: 25mg, 15mg and 10mg (Box of 7)
	

	24HR NICOTINE TRANSDERMAL PATCH: 21mg , 14mg and 7mg (Box of 7)  
	

	NICOTINE NASAL SPRAY: 0.5mg (Up to 64 puff per day/ 4 per hour - 200 sprays per bottle).
	

	NICOTINE INHALATOR: 15mg (Up to 6 per day - 4 or 20 in a pack).
	

	NICOTINE LOZENGE:   1mg, 2mg, 4mg (Up to 16 per day - packs of 96 and 80)

NIQUITIN MINI: 1.5mg, 4mg (Up to 16 per day -  pack of 20 or 60)
	

	NICORETTE QUICKMIST MOUTH SPRAY: (Up to 64 sprays per day / 4 per hour - packs of 2 bottles).
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APPENDIX 8 - RECOMMENDATION FOR NICOTINE REPLACEMENT THERAPY
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